=4 Replaces Toro Groundsmaster 4700-D

ﬁn Parts
Traction Unit - Model 30868
~ Steering and Pedals

121

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




=4 Replaces Toro Groundsmaster 4700-D

Hﬁn Parts
Traction Unit - Model 30868
~ Steering and Pedals

Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity
10 R105-9816 105-9816 Roller-Plastic 2

Other Parts Available
104-8301,
104-9301,
80 R104-8301 109-6658, Locknut - 3/8-16 Nylon Flanged 2
133-7570
83 R105-3996-01 105-3996-01 Roller Support Assy 2
85 R104-5545 104-5545 Shaft- Roller 2
01-151-0010,
01-151-0040,
28-18-D, ,
87 R3272-11 28-28-D, Pin - Cotter 4
3211-72,
3272-11
237-65, ,
90 R237-65 237,65 O-Ring 2
91 R75-2970 75-2970 Pedal - Traction 1
69-9010,
92 R69-9010 9-9010 Washer 6
94 R340-74 340-74 Locknut - Bulkhead 2
95 R240-3 240-3 Grommet- Rubber 5
125-1984,
96 R69-9000 69-9000 Spacer 1
256-236, .
99 R256-236 Oct-40 Bearing - 5/8 Flanged 2 Bolt 2
30-8980,
32128-2,
100 R445722 32128-20, Nut - Serrated Washer 4
32128-20

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.
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~ Steering and Pedals

Item R&R OEM Qty Order

No Part No. Part No. Description Req Quantity

101 R3256-69 3256-69 Washer - Flat 3
30-1740,
3290-378, .

106 R3290-378 52-6570, Cable Tie 1
60-4340
3234-13,

107 R3234-13 960151pP Bolt - Flanged Hex 1/4-20 2
100-4872, .

108 R100-4872 104-7702 Plate-Switch - Neutral 1

109 R3229-34 3229-34 Bolt- Carriage 10 1
28-8-D, .

110 R3272-5 3272-5 Pin-Cotter 3
29-108-C, )

111 R104-0 32121-16 Pin - Roll 3/16 x 1 1

112 R32121-50 32121-50 Pin - Roll Spiral Lock 1/8 1147 1

113 R3234-11 3234-11 Bolt - Hex Washer HD 1
117-9507,

115 R49-6440-03 49-6440, Pedal - Forward Assy 1
49-6440-03

116 R74-9100 74-9100 Rubber Foot Pad - Forward 1

117 R74-9110 74-9110 Rubber Foot Pad - Reverse 1
2411-36,

120 R2411-36 R2411-36 Rod End 3
01-191-0624,

121 R3220-3 3220-3, Nut - Jam Ball Joint 3
3290-149

122 R5-0652 5-0652 Spacer 1

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
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Hﬁn Parts
Traction Unit - Model 30868
~ Steering and Pedals

Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity

32121-113,
123 R32121-45 32121-45, Pin - Spring Roll 5/32 x 1 1
32121-92

124 R84-9100 84-9100 Spring 1

125 R92-7610 92-7610 Retainer-Spring 1

01-166-0140,
01-166-0700,
3256-5,
80-4850

126 R453013 Washer - Flat 7/16 1

127 R32121-11 32121-11 Pin - Roll 1/4 x 3/4 1

01-150-0180,
01-178-0610,
20-48-AD,
20-48-AGD,
32-9160,
3224-3,
323-29,
323-7,
400264,
908035P

128 R400264 Bolt - Hex HD 3/8-16 x 1-1/4 1
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01-166-0100,
01-166-0120,
01-166-0270,
01-166-0500,
01-166-0600,
01-166-0620,
132-4593,
2356-3,
237-12,
24-10-AD,
24-11-AD,
24-11-BD,
R453011 24-12-AD, Washer - Flat 3/8 SAE Y/Zinc 1
24-12-BD,
30-9310,
32-8190,
3256-24,
3256-3,
3256-36,
3256-4,
453011,
47-9950,
48-9220,
513458,
7-0052

130

R3296-59 3296-59 Locknut - 3/8-16 Nylon Jam 1

134

R87-3470 87-3470 Bumper - Rubber 1

135

32025-00,

R33025-00 2309500

Locknut - 10mm x 1.5 Jam 1

136

01-150-1250,
R325-20 01-178-0848, Bolt - Hx HD 1/2-13 x 6 1
325-20

137

01-150-0650,
01-178-0844,
325-21,
325-22

R325-22 Bolt- Hx HD 1/2-13 x5 1/2 1

138

32127-29,
32131-5,
32132-5,
3296-23

RF5003 Locknut - ESNA 1/2-13 1

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
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Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity

01-166-0540,
01-166-0820,
17-2530,
24-13-BD,
30-8570,
3256-26,
356206,
48-9390

139 R3256-26 Washer - 1/2 in 1

140 R105-3970 105-3970 Spring - Compression 1

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




